WIRDNH
&5 3

STATE OF MAINE
BOARD OF ENVIRONMENTAL PROTECTION
17 STATE HOUSE STATION
AUGUSTA, ME 04333

01133108

v“"'"i&,

) &
A1 g WA

DRAFT BOARD ORDER

IN THE MATTER OF
NORDIC AQUAFARMS INC. ) MAINE POLLUTANT DISCHARGE
BELFAST, WALDO COUNTY, MAINE ) ELIMINATION SYSTEM PERMIT
LAND BASED AQUACULTURE ) AND
MEO0002771 ) WASTE DISCHARGE LICENSE
W009200-6F-A-N APPROVAL ) NEW

In compliance with the applicable provisions of Pollution Control, 38 M.R.S. §§ 411 — 424-B,
Water Classification Program, 38 M.R.S. §§ 464 — 470, and Federal Water Pollution Control
Act, Title 33 U.S.C. § 1251, and applicable rules of the Department of Environmental
Protection (Department), the Board of Environmental Protection (Board) has considered the
[...]
more frequently than required by the permit using test procedures approved under

40 CFR Part 136 or as specified in this permit, the results of this monitoring must be
included in the calculation and reporting of the data submitted in the Discharge
Monitoring Report (DMR).

Composite sample means a sample consisting of a minimum of eight grab samples
collected at equal intervals during a 24-hour period (or a lesser period as specified in
Special Condition A on monitoring and reporting) and combined proportional to the flow
over that same time period.

Total nitrogen (as N) — Monthly — The permittee is required to report the monthly
average, and daily maximum mass and concentrations for each month (May — October) of
each year by adding the total kjeldahl nitrogen values to the nitrate + nitrite nitrogen
values for each sampling event. See Attachment A of this permit for Protocol for
Nitrogen Sample Collection and Analysis for Waste Water Effluent.

Total phosphorus — See Attachment B of this permit for Protocol for Total Phosphorus
Sample Collection and Analysis for Waste Water and Receiving Water Monitoring
Required by Permits.

BOD, TSS and Total nitrogen - The monthly average and daily maximum limitations
for biochemical oxygen demand, total suspended solids and total nitrogen will be subject
to a statistical evaluation at the end of the term of this permit to assist the Department in
establishing best practicable treatment standards for the RAS industry.



MEO0002771 8/13/2020 Proposed Draft Permit Page 7 of 20
W009200-6F-A-N

SPECIAL CONDITIONS

B. NARRATIVE EFFLUENT LIMITATIONS

1.

The permittee must not discharge effluent that contains a visible oil sheen, foam or
floating solids at any time which would impair the uses designated for the classification of
the receiving waters.

The permittee must not discharge effluent that contains materials in concentrations or
combinations which are hazardous or toxic to aquatic life, or which would impair the uses
designated for the classification of the receiving waters.

The discharge must not impart visible discoloration, taste, turbidity, toxicity, radioactivity
or other properties in the receiving waters which would impair the usages designated for
the classification of the receiving waters.

The permittee must not discharge effluent that lowers the quality of any classified body of
water below such classification or lowers the existing quality of any body of water if the
existing quality is higher than the classification.

C. AUTHORIZED DISCHARGES

The permittee is authorized to discharge only in accordance with: 1) the permittee’s General
Application for Waste Discharge Permit, accepted for processing on November 9, 2018;

2) the terms and conditions of this permit; and 3) only from Outfall #001A. Discharges of
wastewater from any other point source are not authorized under this permit and must be
reported in accordance with Standard Condition D(1)(f), Twenty-four-hour reporting, of this
permit.

NOTIFICATION REQUIREMENT

In accordance with Standard Condition D, the permittee must notify the Department of the
following:

1.

Any substantial change in the volume or character of pollutants being introduced into the
wastewater collection and treatment system.

For the purposes of this section, adequate notice must include information on:

a. The quality and quantity of wastewater introduced to the wastewater collection and
treatment system; and

b. Any anticipated change in the quality and quantity of the wastewater to be discharged
from the treatment system.



MEO0002771 8/13/2020 Proposed Draft Permit Page 8 of 20
W009200-6F-A-N

SPECIAL CONDITIONS
E. MONITORING AND REPORTING

Electronic Reporting

NPDES Electronic Reporting, 40 CFR 127, requires MEPDES permit holders to submit
monitoring results obtained during the previous month on an electronic discharge monitoring
report to the regulatory agency utilizing the United States Environmental Protection Agency
(USEPA) electronic system.

Electronic Discharge Monitoring Reports (DMRs) submitted using the USEPA NetDMR
system, must be:

1. Submitted by a facility authorized signatory; and
2. Submitted no later than midnight on the 15" day of the month following the
completed reporting period.

Documentation submitted in support of the electronic DMR may be attached to the electronic
DMR. Toxics reporting must be done using the DEP toxsheet reporting form. An electronic
copy of the Toxsheet reporting document must be submitted to the Department compliance
inspector as an attachment to an email. In addition, a hardcopy form of this sheet must be
signed and submitted to the compliance inspector, or a copy attached to the NetDMR
submittal will suffice. Documentation submitted electronically to the Department in support
of the electronic DMR must be submitted no later than midnight on the 15% day of the month
following the completed reporting period.

F. DYE STUDY

Within 12 months of the effective date of this permit, the permittee must submit a plan to
the Department for review and approval that includes a scope of work and schedule to
conduct a dye study to ensure the accuracy of the analysis of the mixing characteristics of the
effluent being discharged with the receiving water.

Within 6 months of the facility being capable of discharging 7.7 MGD, the permittee
must conduct a dye study to assess in practice the mixing characteristics of the treated
effluent and the receiving water. The dye study must be conducted in July or August and at
multiple tidal stages.

Within 6 months of completion of the dye study, the permittee must submit a report to the
Department that characterizes the mixing conditions in the receiving water and depicts the
radial propagation of measured dilution factors associated with the discharge, to the point
where the dye concentration is below the instrument detection level.



MEO0002771 8/13/2020 Proposed Draft Permit Page 9 of 20
W009200-6F-A-N

SPECIAL CONDITIONS
G. AMBIENT WATER QUALITY MONITORING

Within 6 months of the effective date of this permit, the permittee must submit an ambient
water quality monitoring plan to the Department for review and approval, to monitor five (5)
sampling stations established by the Department. The stations to be monitored are BB02, PBO1,
PB02, PB03, and PB04. See Attachment F of the Fact Sheet of this permit for a map depicting
the locations of the monitoring sites. The proposed monitoring plan must conform with a
Department approved Quality Assurance Project Plan (QAPP). All sampling and analysis must be
conducted by a) methods approved by 40 Code of Federal Regulations (CFR) Part 136, b)
alternative methods approved by the Department in accordance with the procedures in 40 CFR
Part 136, or ¢) as otherwise specified by the Department.

Beginning May 1, 2021, the permittee must commence ambient monitoring at the five (5)
designated sites established by the Department at a frequency of twice per month (2/Month)
between May 1* and October 31* of each year. Each monitoring event must be conducted during
a three-hour sampling window on the second half of an ebb tide. Minimum parameters to be
monitored via a sonde are temperature, salinity, pH, dissolved oxygen, chlorophyll a, and
turbidity. Minimum parameters to be monitored via grab samples are total phosphorus, total
kjeldahl nitrogen, nitrate + nitrite nitrogen.

On or before December 31° of each year, the permittee must submit a report to the Department
summarizing the data collected and report any trends or anomalies with the data.

H. OPERATION & MAINTENANCE PLAN

Within 6 months after commencement of the initial operations (eggs on-site), the
permittee must submit a written Operation & Maintenance (O&M) Plan for the facility to the
Department for review. The plan must provide a systematic approach by which the permittee
must at all times properly operate and maintain all facilities and systems of treatment and
control (and related appurtenances) which are installed or used by the permittee to achieve
compliance with the conditions of this permit.

An acceptable O&M plan must ensure the following items are adequately addressed:
1. Solids Control
a. Methods and practices to ensure efficient feed management and feeding strategies
that limit feed input to the minimum amount reasonably necessary to achieve

production goals and sustain targeted rates of aquatic animal growth in order to
minimize potential discharges to waters of the State.



MEO0002771 8/13/2020 Proposed Draft Permit Page 10 of 20
W009200-6F-A-N

SPECIAL CONDITIONS
H. OPERATION & MAINTENANCE PLAN (cont’d)

b. In order to minimize the discharge of accumulated solids from the solids processing
system and production systems, identify and implement procedures for routine cleaning
of rearing units and any settling tanks, and procedures to minimize any discharge of
accumulated solids during the inventorying, grading, and harvesting of aquatic animals
in the production system.

c. Procedure for removal and disposal of mortalities.

2. Materials Storage

a. Ensure proper storage of drugs', pesticides?, feed, chemicals and any petroleum

and/or hazardous waste products in a manner designed to prevent spills that may

result in the discharge of drugs, pesticides, or feed to waters of the State.

b. Implement procedures for properly containing, cleaning, and disposing of any spilled
material that has the potential to enter waters of the State.

3. Structural Maintenance

a. Inspect the production system and the wastewater treatment system on a routine basis
in order to identify and promptly repair any damage.

b. Conduct regular maintenance of the production system and the wastewater treatment
system in order to ensure that they are properly functioning.

4. Recordkeeping

a. Maintain records for fish rearing units documenting the feed amounts and estimates
of the numbers and weight of fish.

b. Maintain records that document the frequency of cleaning, inspections, repairs and
maintenance.

c. Maintain records that document drug/pesticide/other compound use as indicated
under Special Condition I, Disease Control.

! Drug. “Drug” means any substance defined as a drug in section 201(g)(1) of the Federal Food, Drug and
Cosmetic Act [21 U.S.C. § 321].

2 Pesticide. “Pesticide” means any substance defined as a “pesticide” in section 2(u) of the Federal Insecticide,
Fungicide, and Rodenticide Act [7 U.S.C. § 136 (u)].



MEO0002771 8/13/2020 Proposed Draft Permit Page 11 of 20
W009200-6F-A-N

SPECIAL CONDITIONS
H. OPERATION & MAINTENANCE PLAN (cont’d)

d. Carry out all necessary MEPDES Licensing and Compliance related activities, and
maintain associated documentation for a minimum of 3 years.

5. Training

a. In order to ensure the proper clean-up and disposal of spilled material adequately,
train all relevant personnel in spill prevention and spill response.

b. Appropriately qualified managerial and operational staff shall be available and trained
in the proper operation, maintenance, and upkeep of the Recirculating Aquaculture
System, along with any related production and wastewater treatment systems,
including training in feeding procedures and proper use of equipment to prevent
unauthorized discharges.

6. Waste Water Operations

a. Provide a flow chart for the wastewater treatment process, the sludge and solids
dewatering and removal process, and effluent discharge system.

b. Identify and develop operational and maintenance standard operating procedures for
the treatment system components used to treat clean water, sludge water from
cleaning mechanical filters, sludge water from backflushing biological treatment
filters, and other wastewaters, as applicable:

(1) Belt/drum filters and thickeners;
(2) Use of flocculants/coagulants;
(3) Clarifiers/settling tanks;

(4) Fish exclusion barriers;

(5) Centrifuges;

(6) UV disinfection/sterilization;
(7) Chemical storage and disposal;

(8) Intake/outfall maintenance;

(9) Other



MEO0002771 8/13/2020 Proposed Draft Permit Page 12 of 20
W009200-6F-A-N

SPECIAL CONDITIONS
H. OPERATION & MAINTENANCE PLAN (cont’d)
c. Define each of the following operator responsibilities:
(1) Operations Manager qualifications and duties;
(2) Staff duties;
(3) Sample collection and analysis;
(4) Regulatory reporting:
a. Discharge monitoring reports
b. Spill/release reports;
(5) Any other operator responsibilities not listed.

By December 31 of each year, or within 90 days of any process changes or minor
equipment upgrades, the permittee must evaluate and modify the O&M Plan including site
plan(s) and schematic(s) for the wastewater treatment facility to ensure that it is up to date.
The O&M Plan must be kept on-site at all times and made available to Department and
USEPA personnel upon request.

Within 90 days of completion of new and or substantial upgrades of the wastewater
treatment facility, the permittee must submit the updated O&M Plan to their Department
inspector for review and comment.

I. DISEASE CONTROL

The permittee must comply with Maine Department of Inland Fisheries and Wildlife
(MDIFW) (freshwater facilities) and Maine Department of Marine Resources (MEDMR)
(salmon & marine facilities) fish health laws (12 MRS, § 6071 and 12 MRS, §§10051,
10105, 12507 and 12509, as amended). The cited laws include requirements for notification
to the appropriate agency within 24-hours of pathogen detection. In addition to the
requirements of the MDIFW and MEDMR rules, the permittee shall notify the
Department in writing within 24 hours following pathogen detection, with information
on the disease/pathogen, necessary control measures, and the contact information for the
veterinarian(s) involved .



MEO0002771 8/13/2020 Proposed Draft Permit Page 13 of 20
W009200-6F-A-N

SPECIAL CONDITIONS

I. DISEASE CONTROL (cont’d)

I.

General requirements. All chemicals used at the facility must be applied in compliance
with federal labeling restrictions and in compliance with applicable statute, Board of
Pesticides Control rules and best management practices (BMPs). In accordance with
Special Condition D of this permit, the permittee must notify the Department of any
substantial change in the volume or character of pollutants being introduced into the
wastewater collection and treatment system.

FDA-approved drugs. All drugs used for disease prevention or control must be
approved or authorized by the U.S. Food and Drug Administration (FDA), and all
applications must comply with applicable FDA requirements and shall only be
administered in accordance with label instructions.

a. Drugs identified in the permittee’s application: A list of drugs, chemicals and other

compounds proposed for use at the permittee’s facility during the term of the permit,
was provided by the permittee in its October 19, 2018, General Application for Waste
Discharge Permit.

. Preventative treatments: The discharge of any approved drug administered as a

preventative measure is not authorized by this permit, unless the following conditions
are met: the drug must be approved by FDA, and the treatment and route of
administration must be consistent with the drug's intended use and according to label
instructions. FDA approved drugs in the permittee’s October 19, 2018 application
are:

Formalin (Parasite-S)

Terramycine® 200 (oxytetracyline dehydrate)
Aquaflor® (florfenicol)

Romet ®30/Romet®TC (sulfadimethoxine/ormetoprim)
Halamid Aqua® (Chloramine-T)

Finquel®/Tricane-S (Tricaine methanesulfonate)
Ovadine® (PVP lodine)

Potassium permanagante

Hydrogen peroxide

WX N R WD =

Drugs not identified in the permittee’s application: When the need to treat or control
diseases requires the use of an FDA-approved drug not identified in the application,
the permittee must notify the Department orally or by electronic mail prior to initial
use of the drug.



MEO0002771

8/13/2020 Proposed Draft Permit Page 14 of 20

WO009200-6F-A-N

SPECIAL CONDITIONS

I. DISEASE CONTROL (cont’d)

I.

2.

The notification must include a description of the drug, its intended purpose, the